
86400910-A  06/12/15

Carpet Maintainer

Quick Dry Scrubber

Operating instructions (ENG)

MODELS:

IM
1.006-636.0

IMX
1.006-640.0

IMXIE17
1.006-641.0

From Serial Number (Ref No1*)
*See Serial Number Page

in Spare Parts List
or call manufacturer



Warranty Registration
Thank you for purchasing our product. Warranty registration is quick and easy.

Your registration will allow us to serve you better over the lifetime of the product. 

To register your product go to :
http://warranty.karcherna.com/

2 86400910 Operator’s Manual - Carpet Maintainer 

Machine Data Label

Overview

The Carpet Maintainer is designed to maintain carpet using the Quick Dry Carpet Care System. The machine 
has two counter rotating brushes that scrub chemical into the carpet. The chemicals, iCapsol or Prochem 
ProCaps, encapsulates the dirt, allowing both to be vacuumed up once the chemical has dried. The brushes 
also raise the pile of the carpet.  The Deluxe models have a solution tank and pump powered spraying system, 
which applies the chemical to the carpet as the machine is used.



3

Table of Contents

Machine Data Label . . . . . . . . . . . . . . . . . . . . . . . . 2
Overview . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Table of Contents  . . . . . . . . . . . . . . . . . . . . . . . . . 3

How To Use This Manual  . . . . . . . . . . . . . . . . . . . 4

Safety
IMPORTANT SAFETY INSTRUCTIONS . . . . . . . 5
HAZARD INTENSITY LEVEL . . . . . . . . . . . . . . . . 7
Grounding Instructions – 120V Only . . . . . . . . . . . 9
Safety Labels  . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

Operations
Technical Specifications . . . . . . . . . . . . . . . . . . . 11
How The Machine Works . . . . . . . . . . . . . . . . . . 12
Quick Dry Carpet Care System Instructions . . . . 12
Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Machine Operation . . . . . . . . . . . . . . . . . . . . . . . 14
Pre-Run Machine Inspection. . . . . . . . . . . . . . . . 14
Starting Machine . . . . . . . . . . . . . . . . . . . . . . . . . 14
Transporting A Sprayer. . . . . . . . . . . . . . . . . . . . 15
Shut-down And Storage . . . . . . . . . . . . . . . . . . . 15

Maintenance
Brush Cleaning And Maintenance  . . . . . . . . . . . 16
Motor Replacement & Grooved Belt Tensioning. 16
Motor Replacement & Toothed Belt Tensioning . 18
Machine Maintenance. . . . . . . . . . . . . . . . . . . . . 20
Machine Troubleshooting . . . . . . . . . . . . . . . . . . 21
Suggested Spare Parts. . . . . . . . . . . . . . . . . . . . 22

86400910 Operator’s Manual - Carpet Maintainer 



4

How To Use This Manual

This manual contains the following sections:

• How to use this manual

• Safety

• Operations

• Maintenance

• Suggested Spare Parts

The HOW TO USE THIS MANUAL section will tell 
you how to find important information for ordering 
correct repair parts.

Parts may be ordered from authorized dealers. When 
placing an order for parts, the machine model and 
machine serial number are important. Refer to the 
MACHINE DATA box which is filled out during the 
installation of your machine. The MACHINE DATA 
box is located on the inside of the front cover of this 
manual. 

The model and serial number of your machine is on 
the operator’s left hand side, side panel of base.

The SAFETY section contains important information 
regarding hazardous or unsafe practices of the 
machine. Levels of hazards are identified that could 
result in product damage, personal injury, or severe 
injury resulting in death.

The OPERATIONS section is to familiarize the 
operator with the operation and function of the 
machine.

The MAINTENANCE section contains preventive 
maintenance to keep the machine and its compo-
nents in good working condition. They are listed in 
this general order:

• Batteries

• Scrub Brushes

• Adjusting squeegee

• Scrub Deck Skirts

• Squeegee Blade

• Service Schedule

NOTE: If a service or option kit is installed on your 
machine, be sure to keep the KIT INSTRUCTIONS 
which came with the kit. It contains replacement 
parts numbers needed for ordering future parts.

NOTE: The manual part number is located on the 
lower right corner of the front cover.

Model:

Date of Purchase:

Serial Number:

Dealer:

Address:

Phone Number:

Sales Representative:

86400910 Operator’s Manual - Carpet Maintainer 



5

Safety

IMPORTANT SAFETY INSTRUCTIONS
When using this machine, basic precaution

must always be followed, including the following:

READ ALL INSTRUCTIONS BEFORE USING THIS MACHINE.

To reduce the risk of fire, electric shock, or injury:

Connect to a properly grounded outlet. See Grounding Instructions.

Do not leave the machine unattended. Unplug machine from outlet when not in use and before maintenance or 
service.

Do not allow machine to be used as a toy. Close attention is necessary when used by or near children.

Use only as described in this manual. Use only manufacturer’s recommended components and attachments.

Do not use damaged electrical cord or plug. Follow all instructions in this manual concerning grounding the 
machine. If the machine is not working properly, has been dropped, damaged, left outdoors, or dropped into 
water, return it to an authorized service center.

Do not pull or carry machine by electrical cord, use as a handle, close a door on cord, or pull cord around sharp 
edges or corners.

Do not run machine over cord or allow the rotating brushes to come in contact with the cord. Keep cord away 
from heated surfaces.

Do not unplug machine by pulling on cord. To unplug, grasp the electrical plug, not the electrical cord.

Do not handle the electrical plug or machine with wet hands.

Do not operate the machine with any openings blocked. Keep openings free of debris that may reduce airflow.

Machine is designed for indoor use only and must not be operated or stored outdoors in wet conditions.

Turn off all controls before unplugging. 

Maintenance and repairs must be done by qualified personnel.

Do not operate this machine near flammable fluids, dust or vapors.

READ AND SAVE THESE INSTRUCTIONS

86400910 Operator’s Manual - Carpet Maintainer 



6

Safety

CONSIGNES DE SÉCURITÉ IMPORTANTES
Lors de l'utilisation de cette machine, des précautions de base

doivent toujours être prises, y compris les précautions suivantes :

LIRE TOUTES LES INSTRUCTIONS AVANT D'UTILISER CETTE MACHINE.

Pour réduire le risque d'incendie, d'électrocution ou de 
blessure :

Cet appareil ne doit être connecter qu a des prises ayant une sortie de terre. 

Ne pas laisser l’appareil sans surveillance lorsqu’il est branché. Débrancher lorsque l’appareil n’est pas utilisé 
et avant l’entretien. 

Ne pas permettre aux enfants de jouer avec l’appareil. Une attention particulière est nécessaire lorsque l’appa-
reil est utilisé par des enfants ou à proximité de ces derniers.

Utiliser cet appareil conformément aux instructions du présent manuel uniquement. N’utiliser que conformément 
à cette notice avec les accessoires recommandés par le fabricant.

Ne pas utiliser si le cordon ou la fiche est endommagé. Retourner l’appareil à un atelier de réparation s’il ne 
fonctionne pas bien, s’il est tombé ou s’il a été endommagé, oublié à l’extérieur ou immergé.

Ne pas tirer soulever ou traîner l’appareil par le cordon. Ne pas utiliser le cordon comme une poignée, le coincer 
dans l’embrasure d’unée porte ou l’appuyer contre des arêtes vives ou des coins. Ne pas faire rouler l’appareil 
sur le cordon. 

Ne pas débrancher en tirant sur le cordon. Tirer plutôt la fiche.

Ne pas toucher la fiche ou l’appareil lorsque vos mains sont humides.

N’insérer aucun objet dans les ouvertures.  Ne pas utiliser l’appareil lorsqu’une ouverture est bloquée. S’assure 
que de la poussière, de la peluche, des cheveux ou d’autres matières ne réduisent pas le débit d’air.

Cette machine est faite pour un usage à sec seulement et ne doit pas être utilisée ou rangée à l'extérieur dans 
des conditions humides.

Éteignez toutes les commandes avant de débrancher.

L’entretien et les réparations de la machine doivent être effectuées par un personnel qualifié.

N'utilisez pas cette machine avec ou à proximité de combustibles, poussières de céréales, solvants, diluants ou 
autres matériaux inflammables.

LIRE ET CONSERVER CES INSTRUCTIONS

86400910 Operator’s Manual - Carpet Maintainer 



7

Safety

The following symbols are used throughout this guide as indicated in their descriptions: 

HAZARD INTENSITY LEVEL

There are three levels of hazard intensity identified by signal words -WARNING and CAUTION and FOR 
SAFETY. The level of hazard intensity is determined by the following definitions:

WARNING - Hazards or unsafe practices which COULD result in severe personal injury or death.

CAUTION - Hazards or unsafe practices which could result in minor personal injury or product or property 
damage.

FOR SAFETY: To Identify actions which must be followed for safe operation of equipment.
Report machine damage or faulty operation immediately. Do not use the machine if it is not in proper operating 
condition. Following is information that signals some potentially dangerous conditions to the operator or the 
equipment. Read this information carefully. Know when these conditions can exist. Locate all safety devices on 
the machine. Please take the necessary steps to train the machine operating personnel. 

FOR SAFETY:
DO NOT OPERATE MACHINE:
Unless Trained and Authorized.
Unless Operation Guide is Read and understood.
In Flammable or Explosive areas.
In areas with possible falling objects

WHEN SERVICING MACHINE:
Avoid moving parts. Do not wear loose clothing; jackets, shirts, or sleeves when working on the machine. Use 
manufacturer approved replacement parts.

86400910 Operator’s Manual - Carpet Maintainer 



8

Safety

Les symboles suivants sont utilisés dans tout ce manuel, tels que décrits ici : 

NIVEAU D'INTENSITÉ DU DANGER

Il existe trois niveaux d'intensité du danger, identifiés par des termes d'avertissement - AVERTISSEMENT, 
ATTENTION et POUR VOTRE SÉCURITÉ. Le niveau d'intensité du danger est déterminé par les définitions 
suivantes :

AVERTISSEMENT - Les dangers ou des pratiques contraires à la sécurité qui POURRAIENT entraîner des 
blessures personnelles ou la mort.

ATTENTION - Les dangers ou des pratiques contraires à la sécurité qui pourraient entraîner des blessures 
personnelles légères ou des dégâts sur le produit ou d'autres biens.

POUR DES RAISONS DE SÉCURITÉ : Pour identifier les actions qui doivent être exécutées pour un 
fonctionnement sûr de l'équipement.
Signaler immédiatement tout dommage subi par la machine ou fonctionnement défectueux.  Ne pas utiliser la 
machine si elle ne fonctionne pas correctement. Ci-dessous se trouvent les informations indiquant les condi-
tions potentiellement dangereuses pour l'opérateur ou l'équipement.  Lire attentivement ces informations. Être 
conscient que ces conditions peuvent survenir.  Repérer tous les dispositifs de sécurité sur la machine. Suivre 
les étapes nécessaires de formation du personnel qui utilise la machine. 

POUR DES RAISONS DE SÉCURITÉ :
NE PAS FAIRE FONCTIONNER LA MACHINE :
Sauf si le personnel est formé et autorisé.
Sauf si le manuel d'utilisation est lu et compris.
Dans des zones inflammables ou explosives.
Dans des zones contenant des objets susceptibles de tomber

LORS DE L'ENTRETIEN DE LA MACHINE :
Éviter les pièces mobiles.  Ne pas porter de vêtements, vestes, chemises ou manches vagues lors de l'entretien 
de la machine. Utiliser les pièces de rechange approuvées par le fabricant.

86400910 Operator’s Manual - Carpet Maintainer 



9

Safety

THIS PRODUCT IS FOR COMMERCIAL 
USE ONLY.

Electrical

In the USA, this machine operates on a standard 15 
amp 120V, 60 hz, A.C. power circuit. The amp, hertz, 
and voltage are listed on the data label found on each 
machine. Using voltages above or below those 
indicated on the data label will cause serious damage 
to the motors. 

Extension Cords

If an extension cord is used, the wire size must be at 
least one size larger than the power cord on the 
machine, and must be limited to 50 feet (15.5m) in 
length.

Grounding Instructions – 120V Only

This appliance must be grounded. If it should 
malfunction or break down, grounding provides a path 
of least resistance for electric current to reduce the 
risk of electric shock. This appliance is equipped with 
a cord having an equipment-grounding conductor and 
grounding plug. The plug must be inserted into an 
appropriate outlet that is properly installed and 
grounded in accordance with all local codes and ordi-
nances. 

This appliance is for use on a nominal 120-volt circuit, 
and has a grounded plug that looks like the plug in 
“Fig. A”. A temporary adapter that looks like the 
adapter in “Fig. C” may be used to connect this plug 
to a 2-pole receptacle as shown in “Fig. B”, if a 
properly grounded outlet is not available. The 
temporary adapter should be used only until a 
properly grounded outlet (Fig. A) can be installed by a 
qualified electrician. The green colored rigid ear, lug, 
or the like extending from the adapter must be 
connected to a permanent ground such as a properly 
grounded outlet box cover. Whenever the adapter is 
used, it must be held in place by a metal screw.

Improper connection of the equipment-grounding 
conductor can result in a risk of electric shock. 
Check with a qualified electrician or service 
person if you are in doubt as to whether the outlet 
is properly grounded. Do not modify the plug 
provided with the appliance - if it will not fit the 
outlet, have a proper outlet installed by a qualified 
electrician.

Le raccordement incorrect du conducteur de terre 
d'équipement peut entraîner des risques d'élec-
trocution. Vérifiez auprès d'un électricien qualifié 
ou d'un responsable de l'entretien si vous avez 
quelque doute que ce soit quant au raccordement 
à la terre de votre prise murale. Ne modifiez pas la 
fiche fournie avec l'appareil : si elle ne corre-
spond pas à la prise murale, faites installer une 
prise adéquate par un électricien qualifié.

86400910 Operator’s Manual - Carpet Maintainer 

USING AN ADAPTOR
GROUNDING CONNECTION 

Note:  Adaptors are not allowed in Canada.

Outlet

Tab for Grounding

Outlet Box

FIGURE C

Grounded

FIGURE A

Adaptor

Screw

FIGURE B

Adaptor

Metal Screw

Grounded

Grounding Pin



10

Safety

Safety Labels

The following WARNING LABEL(S) are found on your cleaning unit. These labels point out important Warnings 
and Cautions which should be followed at all times. Failure to follow warnings and cautions could result in 
fatality, personal injury to yourself and/or others, or property damage. Follow these instructions carefully!

 DO NOT remove these labels. These drawings indicate the location of safety labels on the machine. If at any 
time the labels become illegible, promptly replace them.

Technical Specifications

Special Notes:

The sound pressure level at the operator’s ear was measured to be 67.7dBA. This was a nearfield, broad-band 
measurement taken on a carpeted floor. This appliance contains no possible source of impact noise. The instan-
taneous sound pressure level is below 63 Pa. 

The weighted root mean square acceleration at the operator’s arms was measured to be below 2.5m/s2 . This 
was a tri-axial, third-octave-band measurement made during normal operation on a composite tile floor. The 
measurement and related calculations were made in accordance with ISO 5349-1.

86400910 Operator’s Manual - Carpet Maintainer 

WARNING LABEL
86220140



11

Operations

Technical Specifications

120V

230V

This appliance is not intended for use by persons (including children) with reduced physical, sensory or mental 
capabilities, or lack of experience and knowledge, unless they have been given supervision or instruction 
concerning use of the appliance by a person responsible for their safety. Children should be supervised to 
ensure that they do not play with the appliance.

Cet appareil n'est pas prévu à l'usage des personnes (enfants y compris) avec des possibilités physiques, 
sensorielles ou mentales réduites, ou le manque d'expérience et de connaissance, à moins qu'ils aient été 
donnés la surveillance ou l'instruction au sujet de l'utilisation de l'appareil par une personne chargée de leur 
sûreté. Des enfants devraient être dirigés pour s'assurer qu'ils ne jouent pas avec l'appareil.

ITEM DIMENSION/CAPACITY

Electrical 120V

Nominal Power 0.5 HP

Rated Amperage 7 Amps

Brush Width 17 – 16.5” (430 - 420 mm)

Brush RPM 470 RPM

Wheels 3 inches (75 mm) non-marking grey

Dimensions - Weight

                    - Weight - Deluxe

48 lbs. (22 kg)

56 lbs. (25 kg) 

Dimensions – Height with handle 45.5” (1.16 m)

Dimensions – Depth 16 inches (0.4 m)

Power Cord 40 feet (12.2 m)

Solution Tank Volume - Deluxe 2 gallon

Pump Pressure - Deluxe 50 psi

Solution Flow - Deluxe 0.1 gpm

Spray Jet Size - Deluxe .010

ITEM DIMENSION/CAPACITY

Electrical 230V

Nominal Power 0.5 HP

Rated Amperage 4 Amps

Brush Width 17 – 16.5” (430 - 420 mm)

Brush RPM 470 RPM

Wheels 3 inches (75 mm) non-marking grey

Dimensions - Weight

                    - Weight - Deluxe

48 lbs. (22 kg)

56 lbs. (25 kg) 

Dimensions – Height - with handle 45.5” (1.16 m)

Dimensions – Depth 16 inches (0.4 m)

Power Cord 40 feet (12.2 m)

Solution Tank Volume - Deluxe 2 gallon

Pump Pressure - Deluxe 50 psi

Solution Flow - Deluxe 0.1 gpm

Spray Jet Size - Deluxe .010

86400910 Operator’s Manual - Carpet Maintainer 



12

Operations

How The Machine Works

The Carpet Maintainer is designed to maintain your 
carpet using the Quick Dry Carpet Care System. By 
using the Carpet Maintainer in conjunction with 
iCapsol or Prochem ProCaps chemical solution, you 
can perform a regular light cleaning and grooming of 
your carpet very quickly, and have the carpet dry and 
ready for traffic within 20 minutes.

The handle movement flexibility allows the machine 
to clean under low furniture. There is a hand 
operated on/off switch and auto-handle lock keeping 
the handle in an upright position. This unit is 
equipped with a safety feature that when unplugged 
from the wall or the handle dropped, will automati-
cally reset to the off position.

The debris tray is used to catch unwanted carpet 
debris and should be cleaned regularly and prior to 
transporting.

This appliance conforms with international and 
national safety directives: EN55014-2, EN5504-1, 
EN61000-3-2/3-3, EN60335-1/2-10/2-69/2-67. IEC 
60335-1/2/10/2-67/2-69. LVD 73/23/EEC.

Deluxe 

This unit is equipped with an onboard spray pump 
and solution tank. By using the onboard spraying 
system a light treatment of chemical can be applied 
to the carpet and brushed in during a single pass of 
the machine.

Quick Dry Carpet Care System 
Instructions

Test for colorfastness in an inconspicuous area 
before use.

1. Vacuum carpet to remove loose soil.

2. Dilute iCapsol or Prochem ProCaps at 8oz. per 
gallon of water (1:16) into the solution tank.

3. Pre-spray carpet to be cleaned at a rate of 600–
1000 sq. ft. per gallon of diluted solution. Do not 
over wet.

4. No dwell time is required. Do not allow chemical 
to dry before brushing.

5. Brush treated area to emulsify soils using the 
Windsor iCapsol or other carpet-brushing 
machine.

6. Allow to dry until dry to touch (approximately 20 
minutes) before opening area to traffic.

7. Vacuum carpet when fully dry to remove encap-
sulated soil.

Tips: Pre-treat carpet spots with iCapsol Interim 
cleaning solution. Work on a manageable area and 
do not allow cleaning solution to dry on carpet before 
brushing.

Deluxe

The Deluxe is provided with a removable solution 
tank. To remove tank for filling and cleaning, press 
the gray release button on the blue coupler located at 
the top of the tank. Next remove upper straps from 
mounting pegs. The tank will now freely separate 
from the machine base. After filling tank remount to 
machine by reversing the process mentioned above.

The proper 1:16 dilution ratio can be achieved by 
adding one pint (16 oz.) of recommended chemical 
and slowly filling the tank with water (2 
gallons).Adding water slowly will help prevent 
foaming.

To achieve a coverage rate of 600–1000 sq. ft. per 
gallon using the onboard sprayer, spray solution only 
during the forward stroke of operation. Use the back-
stroke to brush the chemical into the carpet.

86400910 Operator’s Manual - Carpet Maintainer 



13

Operations

Components

1A. Stop Switch (red - 120V only)

1B. On/Off Switch (black - 230V only)

2. Start Switch (green)

3. Brushes

4. Handle Release

5. Tank

6. Strainer

7. Jet

8. Spray Pump Switch

6

2

4

3

2

5

1A

7
3

8

4

1B 1B
1A

86400910 Operator’s Manual - Carpet Maintainer 

DeluxeStandard



14

Operations

Machine Operation

Pre-Run Machine Inspection

Perform a pre-run inspection to find possible 
problems that could cause poor performance or 
lost time from breakdown. Check the rating plate 
to confirm voltage and frequency is the same as 
the power supply.

NOTE: A 10% variation in voltage is acceptable.

Starting Machine
NOTE: Perform pre-run machine check before 
operating machine.

FOR SAFETY: Before starting machine, make 
sure that all covers are in place and secured 
properly.

1. Connect the machine to a power supply.

2. Release the handle lock.

3. A. Press green button to power on the 
machine,120V only.

B. Set black on/off switch to “on” position,    
230V only.

4. Press green button to start brushes.

After applying a light spray of diluted interim carpet 
cleaner onto the carpet using a pressurized tank 
sprayer, commence cleaning by pushing and pulling 
the machine slowly over the wetted carpet. Move the 
machine in multiple directions and overlapping 
strokes.

For best results use Windsor iCapsol or Prochem 
ProCaps products.

Starting Machine – Deluxe
NOTE: Perform pre-run machine check before 
operating machine.

FOR SAFETY: Before starting machine, make 
sure that all covers are in place and secured 
properly.

1. Connect the machine to a power supply.

2. Release the handle lock.

3. A. Press green button to power on machine, 
120V only.

B. Set black on/off switch to “on” position, 230V 
only.

4. Press green button to start brushes.

5. Press and hold blue button to spray chemical. 
Once machine is plugged in spray function is 
operational.

Apply a light spray of diluted interim carpet cleaner 
onto the carpet using the onboard spraying system. 
Spray chemical while pushing the machine 
forward.Brush the chemical into the carpet while 
pulling the machine slowly over the wetted carpet. 
Move the machine in multiple directions and overlap-
ping strokes.

For best results use Windsor iCapsol or Prochem  
ProCaps products.

Flammable materials can cause an explosion or 
fire. Do not use flammable materials with this 
machine.

Les matières inflammables peuvent provoquer 
une explosion ou un incendie. Ne pas utiliser de 
matériaux inflammables dans les réservoirs.

86400910 Operator’s Manual - Carpet Maintainer 



15

Operations

Transporting a Sprayer

1. This machine has the capability to mount a small 
pump-up sprayer.

 Transporting Chemical - Deluxe

1. This machine has the capability to mount                        
chemical bottles or trigger sprayers to the back of 
the solution tank.

This machine is not intended to carry more than 
30 pounds. Carrying more than 30 pounds could 
cause damage to the machine.

Cette machine n'est pas conçue pour supporter 
plus de 30 livres. Si le poids supporté était 
supérieur à 30 livres, la machine pourrait être 
endommagée.

Shut-down And Storage

1. Flush the spray jet and tank with hot water 
(Deluxe only)

2. After flushing, uncouple quick disconnect to 
prevent water from dripping out of front jet.

3. a. Press red button to power off machine
120V only.

b. Set black on/off switch to “off” position 
230V only.

4. Lock handle in the upright position.

5. Disconnect the power cord from the power sup-
ply. Wind the power cord around the cable hold-
ers on the handle.

6.   Remove the brushes for cleaning. See Brush 
Cleaning and Maintenance section.

7. Clean debris tray.

The machine is now ready for storage until the next 
use. Make sure to store your equipment in a dry place 
to prolong the life of your machine. Storage outdoors 
or unprotected could cause damage to your machine 
or internal parts, therefore voiding your  warranty.

86400910 Operator’s Manual - Carpet Maintainer 



16

Maintenance

Brush Cleaning And Maintenance

After each session of carpet cleaning, the brushes 
and the brush housing should be cleaned. Before 
cleaning or changing the brushes, always unplug the 
machine from the power supply. 

Brushes are removed without tools. After handle is in 
locked position, tilt the machine back and rest on 
handle. To release brush from spring clip pull spring 
clip away from brush end cap. Lift brush out of 
machine.

The brushes may be soaked in warm or hot water 
using mild detergent, and then rinsed with warm 
water.

NOTE: Brushes with crushed bristles can often be 
restored to original condition by soaking in hot 
water.

Keep brushes clean and free from debris. Rotate 
brushes after every use as this will increase the life 
span of the brushes and ensure even wear.

Before reinstalling brushes, clean out machine brush 
housing and hopper by wiping with a clean damp 
cloth.

Motor Replacement & Grooved Belt 
Tensioning

1. Disconnect machine power supply.

2. Detach quick disconnect hose from top of 
solution tank. (Deluxe Only)

3. Remove elastic straps and solution tank. (Deluxe 
Only)

4. Remove two dome screws and dome assembly.

5. Remove the circuit breaker boot and push the 
circuit breaker clear of cover. 

NOTE: All directions mentioned in this manual are 
from the operator’s point of view.

6. Mark left and right on the lift cams.

7. Remove the two cam bolts. This will also free the 
lift cams.

NOTE: There are four plastic bushings that the 
handle pivots on, leave them on the motor clamps.

8. Remove the handle assembly.

9. Unscrew the wiring grommet from the main 
cover, and set retaining bracket and screw aside.

10. Remove the front and back screws and move the 
main cover to the side.

NOTE: The handle assembly and cover are still 
attached to the frame by wiring. Be careful not to 
pinch wiring when reassembling.

11. Remove the (2) plastic finger guards.

12. Mark the tension set screws for reference when 
reassembling.DOME

COVER

CIRCUIT BREAKER
& BOOT

WIRING GROMMET

LIFTING CAM

LIFTING CAM

LEFT

RIGHT

LEFT SIDE

RIGHT SIDE

LIFT BRACKET

MOTOR CLAMP

MOTOR 

PLASTIC FINGER 
GUARD (2)

86400910 Operator’s Manual - Carpet Maintainer 



17

Maintenance

13. Unplug motor wires. Loosen end cap screws, 1 
full turn.

14. Back off set screws to release belt tension.

15. Remove the motor clamps and lift brackets.

16. Remove belts and belt covers.

17. Lift motor out of housing. Remove pulleys and 
adjustment bracket with screw. Set parts aside for 
re-installation.

18. Take the new motor and loosen the screws in the 
long rear drive end cap. This allows the end cap 
to swivel +/- 20 degrees. Do not remove the end 
cap screws, only back them off 1 full turn. Install 
adjustment bracket to the opposite end. Torque to 
40 in-lbs (4.5Nm)

19. Put the motor in the cradle on the frame. Place 
pulleys onto motor shaft's. Loop the drive belt 
onto the right motor drive pulley

NOTE: Do not let the pulleys extend more than 
0.5mm (0.02in) past the motor shaft.

20. Reinstall the motor clamps, only tighten the rear 
screws. The front screws will be tightened later.

21. From the bottom, remove the left driver plate 
(front brush).

22. Loop and align the belt on the motor pulley.

23. Install one screw from the service kit (P/N 9.841-
005.0) into the pulley, captured by the belt.

24. Rotate the pulley to install the second captured 
screw.

25. Use the 2 screws to rotate the assembly to install 
the third screw.

26. Rotate the pulley and guide the belt onto the 
pulley. To ensure proper alignment, reverse 
rotation may be necessary. Use caution when 
prying against the frame.

27. Gently pry the motor up from the frame and 
tighten the left set screw. Use the kit’s distance 
tool to center the motor and set the belt tension.

28. Repeat the previous step for the right set screw.

29. Place lift brackets on motor, align over pins.

30. Tighten the screw in the long gear drive cap.

31. Tighten all four motor clamp bolts. 

32. Check both belts for equal tension. The belts 
should not sag under their own weight, however, 
should flex easily when squeezed with fingers. If 
the tension is clearly unequal, loosen the motor 
mount bolts and re-tighten. This will equalize the 
belt tension from on side to the other.

33. Reinstall finger guards.

MOTOR

BELT 

BELT

END CAP 
SCREWS

ACCESS HOLE
FOR LOWER 
SCREW

PULLEY

PULLEY

LEFT SIDE

RIGHT SIDE

REAR

FRONT

ROTATE MOTOR 

ROTATE MOTOR 

HANDLE MOUNT

MOTOR CLAMPS

ASSEMBLY

LEFT HAND 
GEAR DRIVE

RIGHT HAND 
GEAR DRIVE

LIFT BRACKETS

86400910 Operator’s Manual - Carpet Maintainer 



18

Maintenance

34. Reinstall lift brackets with top surface lip on 
inside.

35. Reinsert circuit breaker through hole in cover, 
reattach cover, circuit breaker boot, and wiring 
grommet.

36. Verifying lifter cams are on correct side, reattach 
handle assembly and belt covers.

37. Reattach dome cover.

38. Reattach solution tank and reconnect top hose. 
(Deluxe Only)

39. If new belts were installed, run the machine 
unloaded for 10 minutes to seat them properly.

Motor Replacement & Toothed Belt 
Tensioning

1. Disconnect machine power supply.

2. Detach quick disconnect hose from top of 
solution tank. (Deluxe Only)

3. Remove elastic straps and solution tank. (Deluxe 
Only)

4. Remove two dome screws and dome assembly.

5. Remove the circuit breaker boot and push the 
circuit breaker clear of cover. 

6. Mark left and right on the lift cams.

7. Remove the two cam bolts. This will also free the 
lift cams.

NOTE: There are four plastic bushings that the 
handle pivots on, leave them on the motor clamps.

8. Remove the handle assembly.

9. Unscrew the wiring grommet from the main 
cover, and set retaining bracket and screw aside.

10. Remove the front and back screws and move the 
main cover to the side.

NOTE: The handle assembly and cover are still 
attached to the frame by wiring. Be careful not to 
pinch wiring when reassembling.

11. Remove the (2) plastic finger guards.

12. Remove the motor clamps and lift brackets.

DOME

COVER

CIRCUIT BREAKER
& BOOT

WIRING GROMMET

LIFTING CAM

LIFTING CAM

LEFT

RIGHT

LIFT BRACKET

MOTOR CLAMP

MOTOR 

PLASTIC FINGER 
GUARD (2)

86400910 Operator’s Manual - Carpet Maintainer 



19

Maintenance

13. Unplug motor wires. Loosen end cap screws, 1 
full turn.

14. Remove belts.

15. Lift motor out of housing, and remove pulleys. Set 
pulleys aside for re-installation. 

16. Take the new motor and loosen the screws in the 
long rear drive end cap. This allows the end cap 
to swivel +/- 20 degrees. Do not remove the end 
cap screws, only back them off 1 full turn.

17. Put the motor in the cradle on the frame. Place 
pulleys onto motor shaft's. Loop the drive belts 
onto motor drive pulleys.

18. Place lift brackets on motor, align over pins. Put 
the motor/clamp mount assembly over the motor 
and lightly snug the retaining bolts. The motor 
must be able to turn inside the motor clamps. If 
clamps are too tight to move the motor by hand, 
loosen clamp bolts.

19. Turn the motor body inside motor clamps so that 
the left hand gear drive pivots upwards. Take all 
of the slack out of the left hand gear drive belt 
and snug left hand motor clamp bolts.

20. While holding the motor stationary, turn the right 
hand gear drive downward so that the gear drive 
housing touches the setscrew in the frame. This 
set screw was installed on the assembly line and 
establishes the correct position for the motor.

21. Tighten the screw in the long gear drive cap.

22. Tighten all four motor clamp bolts. 

23. Check both belts for equal tension. The belts 
should not sag under their own weight, however, 
should flex easily when squeezed with fingers. If 
the tension is clearly unequal, loosen the motor 
mount bolts and retighten. This will equalize the 
belt tension from on side to the other.

24. Reinstall finger guards

25. Reinstall lift brackets with top surface lip on 
inside.

26. Reinsert circuit breaker through hole in cover, 
reattach cover, circuit breaker boot, and wiring 
grommet.

27. Verifying lifter cams are on correct side, reattach 
handle assembly.

28. Reattach dome cover.

29. Reattach solution tank and reconnect top hose. 
(Deluxe Only)

END CAP 
SCREWS

ACCESS HOLE
FOR LOWER 
SCREW

PULLEY

PULLEY MOTOR

BELT 

BELT

ROTATE MOTOR

ROTATE MOTOR 

HANDLE MOUNT

MOTOR CLAMPS

ASSEMBLY

LEFT HAND 
GEAR DRIVE

RIGHT HAND 
GEAR DRIVE

LIFT BRACKETS

86400910 Operator’s Manual - Carpet Maintainer 



20

Maintenance

Machine Maintenance

The Maintainer requires very little maintenance. Wipe 
down the machine periodically with a clean cloth. DO 
NOT spray water directly over the top of machine.

Deformation of the brush bristles can result in 
unbalanced running and excessive vibrating or 
jumping.

La déformation des poils de la brosse peut 
entraîner un fonctionnement déséquilibré et 
causer des vibrations ou sauts excessifs.

The machine is fitted with a circuit breaker. In the 
unlikely event of overloading, the circuit breaker will 
automatically trip. It can be reset after approximately 
30 seconds (or when the machine cools down) by 
pushing the set button located on the cover housing.

Daily Maintenance

1. Clean and inspect brushes.

2. Clean and inspect brush housing, debris tray and 
machine. Rinse debris tray if needed.

3. Inspect power cord for wear or damage. This 
cable will lie on wet carpet. To prevent electrical 
shock replace cords that are frayed or have 
cracked insulation immediately.

4. Flush the tank, pump and spray jet with hot water 
(Deluxe only).

5. Clean Strainer.

Periodic Maintenance

1. Check all handles, switches, electrical cables 
and connections on your machine for damage. 
Repair or replace immediately.

2. Inspect and/or replace brushes.

Replace brushes when main bristles are worn to 
the same level as the yellow indicator bristles.

Check spray pattern. Clean or replace jet if the pat-
tern is blocked or uneven

Annual Maintenance

1. Check all bearings for noise and wear.

2. Check motor for operation.

3. Check overall machine for operation.

4. Check belts for wear and change belts every 
second year.

86400910 Operator’s Manual - Carpet Maintainer 



21

Maintenance

Machine Troubleshooting

PROBLEM CAUSE SOLUTION

No power to machine

Tripped electrical circuit 
breaker in fuse box of building

Check building circuit breaker

Faulty power cord Replace power cord

Power switch failure or relay 
failure

Replace power switch or relay

Tripped circuit breaker
Reset circuit breaker. Higher amp draw may 
indicate faulty parts. Find parts not moving 
freely and correct as needed.

Internal wiring problem
With machine unplugged, check for and correct, 
any loose wire connections.

Faulty rectifier Replace rectifier

Electrical Shock

Equipment not grounding Follow grounding instructions, pg 2-3

Receptacle not grounded Have an electrician inspect the building's wiring

Internal electrical problem
Check for any loose wire connections, replace 
any items that are short circuiting

Nuisance tripping of circuit 
breaker

Faulty circuit breaker Replace circuit breaker

Mechanical problem
Test circuit breaker for continuity. Higher amp 
draw may indicate faulty parts. Find parts not 
moving freely and repair or replace.

Brush not turning or scrubbing

Faulty brush motor/gear box Replace brush motor/gear box

Belt failure Replace belts

Worn brush motor brushes Replace brushes, check commutator

Power to motor but motor 
does not run

Worn brush motor brushes Replace brushes, check commutator

Bearing squealing or grinding 
in brush housing

Worn bearings Replace worn bearing

Machine will only run if the 
green (on) switch is continu-
ously held down

Defective red (off) switch. 
Sends constant "off" signal.

Replace or reconnect wire to red (off) switch

No flow or uneven flow from 
jet (Deluxe only)

Clogged jet Clean or replace jet

Weak flow from clean jet 
(Deluxe only)

Clogged strainer Clean strainer

Pump runs but no flow from jet 
(Deluxe only)

Disconnect coupling at 
solution tank

Attach the quick coupling to the solution tank

86400910 Operator’s Manual - Carpet Maintainer 



22

Maintenance

Suggested Spare Parts

86401120 CORD SET 120V
86217200 CORD SET 230V

86224970 STRAP, SPRAYER
HOLD DOWN

86335840 CAP

86012550 JET

86012570 STRAP,
CHEMICAL BOTTLES

86343290 BELT
86343300 BELT

86352320 BELT SERVICE KIT

86216180 BRUSH SET

Standard Deluxe

86400910 Operator’s Manual - Carpet Maintainer 



23

Notes

86400910 Operator’s Manual - Carpet Maintainer 



Table of contents

Valid on 23.10.2018 Page 1 / 34

ICAPSOL Mini All Models Groups (0.250-913.0)           2
100 Brush           3
110 Brush Lift           5
120 Decal           7
130 Electrical 120V           9
140 Electrical 230V           11
150 Frame           13
160 Frame Deluxe           15
170 Handle           17
180 Hopper           19
190 Motor           21
200 Rear Wheel           23
210 Wiring 120V           25
220 Wiring 120V           27
230 Wiring 230V           29
240 Wiring 230V           31
250 Solution Tank           33



ICAPSOL Mini All Models Groups (0.250-913.0)

Valid on 23.10.2018 Page 2 / 34

POS Description Quantity Unit
100 Brush 1.000 ST
110 Brush Lift 1.000 ST
120 Decal 1.000 ST
130 Electrical 120V 1.000 ST
140 Electrical 230V 1.000 ST
150 Frame 1.000 ST
160 Frame Deluxe 1.000 ST
170 Handle 1.000 ST
180 Hopper 1.000 ST
190 Motor 1.000 ST
200 Rear Wheel 1.000 ST
210 Wiring 120V 1.000 ST
220 Wiring 120V 1.000 ST
230 Wiring 230V 1.000 ST
240 Wiring 230V 1.000 ST
250 Solution Tank 1.000 ST



100 Brush

Valid on 23.10.2018 Page 3 / 34



100 Brush

Valid on 23.10.2018 Page 4 / 34

POS Article no. Description Quantity Unit Remark
1 8.621-734.0 COVER, BELT RIGHT 1.000 ST
2 8.617-263.0 NUT, M4X.7 LK ISO7040 SS 4.000 ST
3 8.617-287.0 SCREW, M4 X 14 PHMS SS ISO7045 8.000 ST
4 8.632-246.0 SPRING CLIP, BRUSH, ICAPSOL 2.000 ST
5 8.621-485.0 ASSY, BRUSH & HUB 2.000 ST INCLUDES 86214840
6 8.621-733.0 COVER, BELT LEFT 1.000 ST
7 8.634-521.0 Transmission roll completely 2.000 ST
8 8.617-284.0 SCREW, M5 X 10 PHFLH SS ISO7046 6.000 ST
9 8.621-484.0 Brush 2.000 ST



110 Brush Lift

Valid on 23.10.2018 Page 5 / 34



110 Brush Lift

Valid on 23.10.2018 Page 6 / 34

POS Article no. Description Quantity Unit
1 8.621-558.0 BRACKET, CROSSOVER PUSH 2.000 ST
2 8.617-270.0 RING, 5MM ID,E-TYPE, DIN6799 4.000 ST
3 8.621-575.0 BRG, FLNG, 6MM ID X 7MM LONG 4.000 ST
4 8.634-888.0 SPRING, CMP, 18ODX 6,1N 4.000 ST
5 8.621-574.0 BRG, FLG, 6MM ID X 24MM LONG 4.000 ST
6 8.622-362.0 ROD, LIFTING 2.000 ST
7 8.634-890.0 WASHER, M6 INTLK SS 4.000 ST



120 Decal

Valid on 23.10.2018 Page 7 / 34



120 Decal

Valid on 23.10.2018 Page 8 / 34

POS Article no. Description Quantity Unit Remark
1 8.639-664.0 LABEL, CHEMICAL INSTRUCTION 1.000 ST DELUXE ONLY
2 8.639-665.0 LABEL, MAIN, ICAPSOL MINI 1.000 ST



130 Electrical 120V

Valid on 23.10.2018 Page 9 / 34



130 Electrical 120V

Valid on 23.10.2018 Page 10 / 34

POS Article no. Description Quantity Unit Remark
1 8.600-201.0 BOOT, 3/8 CIRCUIT BREAKER 1.000 ST
2 8.640-112.0 CORD SET, 18/3 X 40FT SJT, YEL 1.000 ST
3 8.631-463.0 SWITCH, W/COUPLER, N.O. 1.000 ST
4 8.632-903.0 NUT, M3X.5 HEX NYLOCK 2.000 ST
5 8.617-263.0 NUT, M4X.7 LK ISO7040 SS 1.000 ST
6 8.619-845.0 CLAMP, 5/16 dia NYLON 2.000 ST
7 8.622-532.0 TIE-CABLE, NYLON 1.000 ST
8 8.617-310.0 SCREW, M3 X 6 BTNHSCHCS SS ISO7380 2.000 ST
9 8.629-147.0 BRKT, MTR BRKT, SWITCH, CVR 1.000 ST
10 8.629-149.0 COVER, SWITCH, BRKT 1.000 ST
11 8.629-188.0 SCREW, M3-.5 X 12 HEXBTNHCS SS ISO7380 2.000 ST
12 8.621-680.0 CLIP, WIRE 1.000 ST
13 8.627-760.0 SCREW, M4 X 20 PHMS SS ISO7045 1.000 ST
14 8.621-567.0 BREAKER, 8A VDE CIRCUIT 1.000 ST
15 8.617-288.0 SCREW, M4 X 6 BNTH ISO7380 5.000 ST
16 8.617-320.0 SCREW, M4-.7 X 16 BTNHCS SS ISO7380 1.000 ST
17 8.622-585.0 WASHER, M3 FLT SS ISO7089 2.000 ST
18 8.622-340.0 RELAY, 15A 120VAC MINI 1.000 ST
19 8.622-339.0 RECTIFIER, 50A 600V BRIDGE 1.000 ST
20 8.617-321.0 SCREW, M5-.8 X 10 HEXBTNHCS SS ISO7380 4.000 ST
21 8.629-186.0 SWITCH, 125VAC SP NC NO-ROLLER 1.000 ST
22 8.622-268.0 PLATE, BASE, ELECTRICAL BOX 1.000 ST
23 8.621-674.0 CLAMP, 17,7 NYLON 1.000 ST
24 8.622-385.0 SCREW, M3-.5 X 8 HEXBTNHCS SS ISO7380 2.000 ST
25 8.629-518.0 ASM, BUTTON, GREEN, W/BEZEL 1.000 ST
26 8.629-932.0 LABEL, GROUND SYMBOL 2.000 ST
27 8.631-393.0 SWITCH, W/COUPLER,N.C. 1.000 ST DELUXE (QTY 3)
28 8.629-519.0 ASM, BUTTON, BLUE, W/BEZEL 2.000 ST DELUXE ONLY
29 8.629-515.0 ASM, BUTTON, RED, W/BEZEL 1.000 ST



140 Electrical 230V

Valid on 23.10.2018 Page 11 / 34



140 Electrical 230V

Valid on 23.10.2018 Page 12 / 34

POS Article no. Description Quantity Unit
1 8.629-981.0 SWITCH, BLACK, ROCKER, DPST 1.000 ST
2 8.629-518.0 ASM, BUTTON, GREEN, W/BEZEL 1.000 ST
3 8.631-393.0 SWITCH, W/COUPLER,N.C. 3.000 ST
4 8.617-288.0 SCREW, M4 X 6 BNTH ISO7380 5.000 ST
5 8.619-845.0 CLAMP, 5/16 dia NYLON 2.000 ST
6 8.621-720.0 CORD SET, EURO 1,0MM X 40BLACK 1.000 ST
7 8.600-201.0 BOOT, 3/8 CIRCUIT BREAKER 1.000 ST
8 8.621-674.0 CLAMP, 17,7 NYLON 2.000 ST
9 8.629-932.0 LABEL, GROUND SYMBOL 2.000 ST
10 8.617-310.0 SCREW, M3 X 6 BTNHSCHCS SS ISO7380 2.000 ST
11 8.629-147.0 BRKT, MTR BRKT, SWITCH, CVR 1.000 ST
12 8.617-263.0 NUT, M4X.7 LK ISO7040 SS 1.000 ST
13 8.621-680.0 CLIP, WIRE 1.000 ST
14 8.627-760.0 SCREW, M4 X 20 PHMS SS ISO7045 1.000 ST
15 8.630-245.0 ASM, FILTER, EMI MAIN 1.000 ST
16 8.621-571.0 BREAKER, 5A VDE CIRCUIT 1.000 ST
17 8.617-321.0 SCREW, M5-.8 X 10 HEXBTNHCS SS ISO7380 4.000 ST
18 8.622-268.0 PLATE, BASE, ELECTRICAL BOX 1.000 ST
19 8.622-532.0 TIE-CABLE, NYLON 4.000 ST
20 8.629-149.0 COVER, SWITCH, BRKT 1.000 ST
21 8.629-188.0 SCREW, M3-.5 X 12 HEXBTNHCS SS ISO7380 2.000 ST
22 8.622-342.0 RELAY, 10A 230VAC MINI SPDT 1.000 ST
23 8.617-320.0 SCREW, M4-.7 X 16 BTNHCS SS ISO7380 1.000 ST
24 8.622-346.0 RECTIFIER BRIGDE 50A 1000V 1.000 ST
25 8.622-585.0 WASHER, M3 FLT SS ISO7089 2.000 ST
26 8.629-186.0 SWITCH, 125VAC SP NC NO-ROLLER 1.000 ST
27 8.629-932.0 LABEL, GROUND SYMBOL 1.000 ST
28 8.629-983.0 COVER, SWITCH, PVC 1.000 ST
29 8.626-494.0 Cable tie 11.38" UL/CSA 2.000 ST
30 8.629-519.0 ASM, BUTTON, BLUE, W/BEZEL 2.000 ST
31 8.622-385.0 SCREW, M3-.5 X 8 HEXBTNHCS SS ISO7380 2.000 ST
32 8.632-903.0 NUT, M3X.5 HEX NYLOCK 2.000 ST



150 Frame

Valid on 23.10.2018 Page 13 / 34



150 Frame

Valid on 23.10.2018 Page 14 / 34

POS Article no. Description Quantity Unit
1 8.622-534.0 TRAY, IRENEW MINI 1.000 ST
2 8.621-793.0 FRAME,3.5,SINGLE MOTOR 1.000 ST
3 8.633-601.0 COVER, FRAME, BRS 43/500 1.000 ST
4 8.627-760.0 SCREW, M4 X 20 PHMS SS ISO7045 1.000 ST
5 8.622-236.0 NUT, M4X0.7 1.000 ST
6 8.629-944.0 ASSY, DOME, INSULATION 1.000 ST
7 8.617-305.0 SCREW, M4 X 40 PHPNHMS SS ISO7045 3.000 ST
8 8.634-889.0 PLATE, SPLASH GUARD 1.000 ST
9 8.617-321.0 SCREW, M5-.8 X 10 HEXBTNHCS SS ISO7380 1.000 ST



160 Frame Deluxe

Valid on 23.10.2018 Page 15 / 34



160 Frame Deluxe

Valid on 23.10.2018 Page 16 / 34

POS Article no. Description Quantity Unit
1 8.617-305.0 SCREW, M4 X 40 PHPNHMS SS ISO7045 3.000 ST
2 8.617-304.0 SCREW, M4 X 10 BTNHD ISO7380 3.000 ST
3 8.633-601.0 COVER, FRAME, BRS 43/500 1.000 ST
4 8.621-793.0 FRAME,3.5,SINGLE MOTOR 1.000 ST
5 8.622-534.0 TRAY, IRENEW MINI 1.000 ST
6 8.601-255.0 JET, PROMAX, 11001 1.000 ST
7 8.600-457.0 JET BODY, MINI PROMAX BODY 1.000 ST
8 8.629-946.0 MANIFOLD, SPRAYER, DLX, IMX 1.000 ST
9 8.619-752.0 Hosebarb 1/8MPT X 1/4 DL 1.000 ST
10 8.623-309.0 CLAMP, 1/4 ID HOSE 1.000 ST
11 8.629-079.0 SCREW, M6-1 X 8 SETCP ISO4029 BLKOX 1.000 ST
12 8.627-760.0 SCREW, M4 X 20 PHMS SS ISO7045 1.000 ST
13 8.622-236.0 NUT, M4X0.7 1.000 ST
14 8.629-944.0 ASSY, DOME, INSULATION 1.000 ST
15 8.634-889.0 PLATE, SPLASH GUARD 1.000 ST
16 8.617-321.0 SCREW, M5-.8 X 10 HEXBTNHCS SS ISO7380 1.000 ST



170 Handle

Valid on 23.10.2018 Page 17 / 34



170 Handle

Valid on 23.10.2018 Page 18 / 34

POS Article no. Description Quantity Unit Remark
1 8.640-084.0 CONSOLE, TOP, ICAPSOL, BLK 1.000 ST DELUXE 110V & BASIC 110V
2 8.629-978.0 CONSOLE, TOP, KARCHER 1.000 ST DELUXE 230V
3 8.627-760.0 SCREW, M4 X 20 PHMS SS ISO7045 9.000 ST
4 8.633-602.0 CORD HOOK, UPPER, YLW, SM 1.000 ST
5 8.621-722.0 CORD HOOK, LOWER 2.000 ST
6 8.621-868.0 HANDLE, EXTRUSION, LH, DELUXE 1.000 ST DELUXE ONLY
6 8.621-851.0 HANDLE, EXTRUSION LEFT 1.000 ST
7 8.629-975.0 GRIP, HANDLE, OVERMOLD 1.000 ST
8 8.629-979.0 PIVOT CASTING, KARCHER 1.000 ST
9 8.617-318.0 SCR,10M8X55,SHLD,ISO7379,BLK 2.000 ST
10 8.622-180.0 LIFTING CAM, LEFT 1.000 ST
11 8.617-264.0 NUT, M8X1.25 NYLOCK SS 2.000 ST
12 8.622-181.0 LIFTING CAM, RIGHT 1.000 ST
13 8.622-497.0 STRAP, SPRAYER HOLD DOWN 1.000 ST
14 8.622-364.0 RUBBER STRAP HOOK 4.000 ST
15 8.621-869.0 HANDLE, EXTRUSION, RH, DELUXE 1.000 ST DELUXE ONLY
15 8.621-852.0 HANDLE, EXTRUSION RIGHT 1.000 ST
16 8.622-468.0 SPRING,COMP,11.56 OD X 19.05L 1.000 ST
17 8.622-345.0 RETAINER, SPRING, CORD HOOK 1.000 ST
18 8.601-294.0 SCREW, KA40 X 35 PT OVH STL WN1412 ZNPLT 1.000 ST
19 8.617-282.0 SCREW, M5 X 20PHMS SS ISO7045 2.000 ST
20 8.630-874.0 SCREW, M5-.8 X 30 CSKH SS ISO7047 4.000 ST
21 8.617-287.0 SCREW, M4 X 14 PHMS SS ISO7045 2.000 ST
22 8.629-426.0 SCREW, M5 X 12 TF 4.000 ST
23 8.629-977.0 CONSOLE, BOTTOM, KARCHER 1.000 ST DELUXE 110V & DELUXE 230V
23 8.640-280.0 CONSOLE, BOTTOM, ICAPSOL 1.000 ST BASIC 110V
24 8.630-874.0 SCREW, M5-.8 X 30 CSKH SS ISO7047 4.000 ST NOT SHOWN



180 Hopper

Valid on 23.10.2018 Page 19 / 34



180 Hopper

Valid on 23.10.2018 Page 20 / 34

POS Article no. Description Quantity Unit
1 8.621-479.0 ASM, GUIDE-HOPPER 1.000 ST
2 8.617-304.0 SCREW, M4 X 10 BTNHD ISO7380 10.000 ST
3 8.629-949.0 ASSY, HOPPER FRAME & PLATE 1.000 ST
4 8.617-308.0 SCREW, M4.2 X 9.5 TF ZN ISO7049C 1.000 ST
5 8.621-631.0 BUMPER, STOP, HOPPER 1.000 ST
6 8.617-263.0 NUT, M4X.7 LK ISO7040 SS 1.000 ST
7 8.629-950.0 COVER, FRONT, HOPPER 1.000 ST



190 Motor

Valid on 23.10.2018 Page 21 / 34



190 Motor

Valid on 23.10.2018 Page 22 / 34

POS Article no. Description Quantity Unit Remark
- 8.621-618.0 BRUSH SET, MTR, 54206/54216 1.000 ST
- 8.635-234.0 KIT, 87/100 BELT CONVERSION 1.000 ST
1 8.634-329.0 BELT, FLEX-V, PJ-6, 293 1.000 ST
2 8.634-330.0 BELT, FLEX-V, PJ-6, 319 1.000 ST
3 8.621-596.0 BRKT, MTR MOUNT, RH 1.000 ST
4 8.617-331.0 WASHER, M6 SPL SS DIN127B 4.000 ST
5 8.617-306.0 SCREW, M6-1 X 60 SCHCS SS ISO4762 3.000 ST
6 8.621-789.0 FLANGE,BRG,PIVOT CASTING 4.000 ST
7 8.621-759.0 CVR PLATE, 1.5MM THK, PLASTIC 2.000 ST
8 8.617-309.0 SCREW, M6-1 X 80 SCHCS SS ISO4762 1.000 ST
9 8.633-583.0 PDL, FOOT, HNDL RLEASE, YLW 1.000 ST
10 8.629-148.0 BRKT, FOOT PEDAL, SWITCH 1.000 ST
11 8.617-310.0 SCREW, M3 X 6 BTNHSCHCS SS ISO7380 1.000 ST
12 8.622-387.0 SHOULDER BOLT, M8 X 40L 1.000 ST
13 8.622-462.0 SPRING, TORSION, 19.38 OD 1.000 ST
14 8.621-595.0 BRKT, MTR MOUNT, LH 1.000 ST
15 8.622-221.0 Motor brushes drive 230V 1.000 ST 230V ONLY
15 8.622-220.0 MOTOR, SINGLE, 3.5" DIA 1.000 ST 120V ONLY
16 8.629-079.0 SCREW, M6-1 X 8 SETCP ISO4029 BLKOX 2.000 ST
17 8.634-327.0 PULLEY, PJ-6, 27MM 2.000 ST
18 8.625-320.0 SCREW, M6-1 X 20 PHMS SS 2.000 ST
19 8.634-331.0 BRKT, MOT0R ADJUSTMENT 1.000 ST



200 Rear Wheel

Valid on 23.10.2018 Page 23 / 34



200 Rear Wheel

Valid on 23.10.2018 Page 24 / 34

POS Article no. Description Quantity Unit
1 8.617-279.0 SCREW, M8 X 50 SHCCS SS ISO4762 2.000 ST
2 8.621-645.0 BUSHING, 11.25MM X 8.0MML, SST 4.000 ST
3 8.601-102.0 Wheel 3" DIA CUSHION RUBBER 2.000 ST
4 8.617-330.0 WASHER, M8 FLT SS ISO7098 4.000 ST
5 8.617-264.0 NUT, M8X1.25 NYLOCK SS 2.000 ST



210 Wiring 120V

Valid on 23.10.2018 Page 25 / 34



210 Wiring 120V

Valid on 23.10.2018 Page 26 / 34

POS Article no. Description Quantity Unit
1 8.621-882.0 HARNESS, MAIN 1.000 ST
2 8.622-622.0 WIRE, 10" BLK/18 76040 1.000 ST
3 8.622-626.0 WIRE, 15" ORG/18 76040 X 76040 1.000 ST
4 8.622-627.0 WIRE, 18" ORG/18 1.000 ST
5 8.622-628.0 WIRE, 9" BLK/18 76040 X 76040 1.000 ST



220 Wiring 120V

Valid on 23.10.2018 Page 27 / 34



220 Wiring 120V

Valid on 23.10.2018 Page 28 / 34

POS Article no. Description Quantity Unit
1 8.621-882.0 HARNESS, MAIN 1.000 ST
2 8.622-622.0 WIRE, 10" BLK/18 76040 1.000 ST
3 8.622-626.0 WIRE, 15" ORG/18 76040 X 76040 1.000 ST
4 8.622-627.0 WIRE, 18" ORG/18 1.000 ST
5 8.622-628.0 WIRE, 9" BLK/18 76040 X 76040 1.000 ST
6 8.601-312.0 HARNESS, PUMP HOUSING, DLX 1.000 ST
7 8.601-309.0 WIRE, 9.5" GRN/18 1.000 ST
8 8.601-311.0 WIRE, 4 W/WIRE JOINT, BLK 1.000 ST
9 8.601-395.0 WIRE ASSY, W/2 PIN CONN, DLX 1.000 ST



230 Wiring 230V

Valid on 23.10.2018 Page 29 / 34



230 Wiring 230V

Valid on 23.10.2018 Page 30 / 34

POS Article no. Description Quantity Unit
1 8.621-888.0 HARNESS, MAIN, 230VAC, IMIE 1.000 ST
2 8.622-622.0 WIRE, 10" BLK/18 76040 1.000 ST
3 8.622-626.0 WIRE, 15" ORG/18 76040 X 76040 1.000 ST
4 8.622-627.0 WIRE, 18" ORG/18 1.000 ST
5 8.622-628.0 WIRE, 9" BLK/18 76040 X 76040 1.000 ST
6 8.630-245.0 ASM, FILTER, EMI MAIN 1.000 ST
7 8.631-015.0 ASSY, FILTER, EMI MTR 1.000 ST
8 8.601-395.0 WIRE ASSY, W/2 PIN CONN, DLX 1.000 ST
9 8.630-677.0 HARNESS, PUMP HOUSING, DLX 230 1.000 ST
10 8.601-309.0 WIRE, 9.5" GRN/18 1.000 ST
11 8.630-676.0 WIRE, 4 W/WIRE JOINT, BLK 230V 1.000 ST



240 Wiring 230V

Valid on 23.10.2018 Page 31 / 34



240 Wiring 230V

Valid on 23.10.2018 Page 32 / 34

POS Article no. Description Quantity Unit
1 8.621-888.0 HARNESS, MAIN, 230VAC, IMIE 1.000 ST
2 8.622-622.0 WIRE, 10" BLK/18 76040 1.000 ST
3 8.622-626.0 WIRE, 15" ORG/18 76040 X 76040 1.000 ST
4 8.622-627.0 WIRE, 18" ORG/18 1.000 ST
5 8.622-628.0 WIRE, 9" BLK/18 76040 X 76040 1.000 ST
6 8.630-245.0 ASM, FILTER, EMI MAIN 1.000 ST
7 8.631-015.0 ASSY, FILTER, EMI MTR 1.000 ST



250 Solution Tank

Valid on 23.10.2018 Page 33 / 34



250 Solution Tank

Valid on 23.10.2018 Page 34 / 34

POS Article no. Description Quantity Unit Remark
1 8.629-971.0 COUPLER, BODY, 1/4" BARB, GRY 1.000 ST
2 8.629-972.0 COUPLER, PNL MNT, 1/4 BARB,GRY 1.000 ST
3 8.601-250.0 SEAL,COUPLER, EPDM RUBBER 1.000 ST
4 8.621-923.0 HOSE, SUCTION, TANK, DELUXE 1.000 ST
5 8.622-530.0 TANK, DLX (MACH) 1.000 ST
6 8.601-385.0 WASHER, M6 FNDR SS ISO7093 3.000 ST
7 8.617-282.0 SCREW, M5 X 20PHMS SS ISO7045 3.000 ST
8 8.601-257.0 STRAP, CHEMICAL BOTTLES, DLX 1.000 ST
9 8.601-294.0 SCREW, KA40 X 35 PT OVH STL WN1412 ZNPLT 5.000 ST
10 8.621-678.0 CLAMP, TUBE, 1/4" 2.000 ST
11 8.617-287.0 SCREW, M4 X 14 PHMS SS ISO7045 2.000 ST
12 8.629-974.0 COVER, PUMP, TOP, KARCHER 1.000 ST
13 8.601-252.0 GASKET, SEAL, NEOPRENE, RUBBER 2.000 ST
14 8.620-112.0 Pump 220/240V 50HZ FLOJET 1.000 ST 230V
14 8.620-111.0 PUMP, 110/120 60HZ FLOJET 1.000 ST 110V
15 8.624-052.0 HOSEBARB, 1/8MPT X 1/4 90D 4.000 ST
16 8.617-299.0 SCREW, M6 X 12 BTNHCS SS ISO7380 3.000 ST
17 8.601-384.0 WASHER, M5 SPRL SS DIN127B 1.000 ST
18 8.629-973.0 COVER, PUMP, KARCHER 1.000 ST
19 8.601-253.0 GROMMET, 9.3MM ID X 23MM OD 2.000 ST
20 8.601-256.0 STRAINER, 1/8 NPT, 60 MESH 1.000 ST
21 8.623-309.0 CLAMP, 1/4 ID HOSE 4.000 ST
22 8.601-297.0 WASHER, M5 FNDR SS ISO7039 2.000 ST
23 8.600-677.0 SCREW, 10-32 X .25 PHPNHTF STL ZNPLT 1.000 ST
24 8.622-497.0 STRAP, SPRAYER HOLD DOWN 1.000 ST
25 8.633-584.0 CAP, 2-1/4, POWER GRIP, YLW 1.000 ST
26 8.629-003.0 HOSE, 3/8ODX1/4ID URTHN X 30" 1.000 ST
27 8.629-001.0 HOSE, 3/8ODX1/4ID URTHN X 8" 1.000 ST
28 8.629-002.0 HOSE, 3/8ODX1/4ID URTHN X 27" 1.000 ST
29 8.629-932.0 LABEL, GROUND SYMBOL 1.000 ST
30 8.622-532.0 TIE-CABLE, NYLON 1.000 ST
31 8.601-064.0 Washer #10 LOCK EXT STAR SS 2.000 ST
32 8.637-212.0 Bottle 500ml 1.000 ST

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

	Cover - Operators Manual.pdf
	Carpet Maintainer
	Quick Dry Scrubber

	IM
	1.006-636.0
	IMX
	1.006-640.0
	IMXIE17
	1.006-641.0
	From Serial Number (Ref No1*) *See Serial Number Page in Spare Parts List or call manufacturer

	ICAPSOL Mini All Models Groups_(0.250-913.0)_20181023_215348.pdf
	Table of contents
	ICAPSOL Mini All Models Groups (0.250-913.0)
	100 Brush
	110 Brush Lift
	120 Decal
	130 Electrical 120V
	140 Electrical 230V
	150 Frame
	160 Frame Deluxe
	170 Handle
	180 Hopper
	190 Motor
	200 Rear Wheel
	210 Wiring 120V
	220 Wiring 120V
	230 Wiring 230V
	240 Wiring 230V
	250 Solution Tank




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
    /Arial-Black
    /Arial-BlackItalic
    /Arial-BoldItalicMT
    /Arial-BoldMT
    /Arial-ItalicMT
    /ArialMT
    /ArialNarrow
    /ArialNarrow-Bold
    /ArialNarrow-BoldItalic
    /ArialNarrow-Italic
    /ArialRoundedMTBold
    /ArialUnicodeMS
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [300 300]
  /PageSize [612.000 792.000]
>> setpagedevice




